SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR0D2942-04C

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW=3 MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

|_ - I —_—

—

Metal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
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SPORTON LAB.

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 4 Ant. 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -1.20 -1.10 -1.10 1.86 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. |[Characteristics Cal:)b;fetion Test Date Due Date Remark
Loop Antenna Rohde & HFH2-72 100488 9 kHz~30 MHz | Jan. 04, 2021 Jun. 09, 2021~ Jan. 03, 2022 Radiation
Schwarz Jul. 28, 2021 (03CH13-HY)
Amplifier Sonorr::r'"tns"u 310N 187282 | 9KHz~1GHz |Dec. 16, 2020 J;‘SL 22:22%221; Dec. 15, 2021 (o?ggiigﬂv)
Horn Antenna SCHV(V:?(RZBE BBHADglzo 9120D-1241 | 1GHz ~ 18GHz | Jul. 15, 2020 J}’S{,ﬁ',zzg‘;[ Jul. 14, 2021 (o?gﬂfg?:v)
Horn Antenna SCHV@RZBE BBHADglzo 9120D-1241 | 1GHz ~ 18GHz | Jul. 13, 2021 J;ﬁ,lzaé,zggf Jul. 12, 2022 (oggsiifg?:\()
AMF-7D-001
Preamplifier MITEQ 01800F->30-10 1590074 | 1GHz~18GHz | May 18, 2021 J;‘SI'_ZZZZZ%Z;J May 17, 2022 (o?ggiig?:\()
Preamplifier | Keysight | 83017A |MY53270147|1GHz~26.5GHz | Oct. 28, 2020 JESLZZ',ZZ%ZZT Oct. 27, 2021 (oggaifg?:\()
Signal Generator| ~ Anritsu | MG3694C | 163401 | 0.1Hz~40GHz | Jan. 31, 2021 J;*SI'_ 22’722%221; Jan. 30, 2022 (o?gaifg?:\()
iaeaf;rzuer? Keysight NOOL1OA |MY55370526| 10Hz~44GHz | Mar. 18, 2021 JS'SI'_ 2%’722%221; Mar, 17, 2022 (o?ggiig?:\()
Antenna Mast EMEC AM'B;'%OO N/A 1m~4m N/A Jir}l'. 22” 22%2;1; N/A ( oggzifg?:\()
Turn Table EMEC TT2000 N/A | 0~360 Degree N/A J;*SI'_ 2?3'7 22%221; N/A ( oggﬂﬂﬂv)
Software Audx | o ('JE 93_ 6.4 | RK-000002 N/A N/A JS'SI'_ 2?3’7 22%221; N/A ( Ogggifg?:Y)
Preamplifier EMEC  |EMI18G40G | 060715 |18GHz ~ 40GHz| Dec. 11, 2020 JSJS{, 298”22%221; Dec. 10, 2021 (Ogggifg_c’:Y)
RF Cable :Bﬁﬁ;; SUSSGFELEX 0030/126E | 30M-18G | Feb. 10, 2021 JSJS{,Z%,ZZ%ZZT Feb. 09, 2022 (oggaifgﬂv)
RF Cable ';BE"EE; SUCS)ZLEX 804793/4 30M-18G | Feb. 10, 2021 J;‘SI'_ 22’722%221; Feb. 09, 2022 (o?gaiigﬂv)
RF Cable gﬂﬁii; SUCBZLEX 505134/2 | 30M~40GHz | Feb. 22, 2021 J‘JJSI'_ 22’722%221; Feb. 21, 2022 (o?ggifgjjv)
RF Cable EBEE‘E; SUCB';LEX MY4274/2 | 30MHz~40GHz | Mar. 11, 2021 333298”22%221; Mar. 10, 2022 (Ogggifg_c’:Y)
RF Cable :Bﬁﬁ;; SUCBZLEX MY24961/4 | 30M-18G | Feb. 10, 2021 JSJS{,Z%,ZZ%ZZT Feb. 09, 2022 (oggaifgﬂv)
RF Cable ';BE"EE; SUCS)ZLEX MY9837/4PE| 9kHz~30MHz | Mar. 11, 2021 J;‘SI'_ZZ’VZZ%ZZT Mar. 10, 2022 (o?gaiigﬂv)
SH':rig:ngom SCHV&RZBE BBHA 9170 BBH';ZH% 18GHz- 40GHz | Dec. 11, 2020 JESI'_ZQS’YZZ%ZZT Dec. 10, 2021 (o?gﬂifg?:\()
Hygrometer TECPEL | DTM-303B | TP200879 N/A Oct. 22, 2020 JESLZQS’,ZZ%?J Oct. 21, 2021 (ogggifg?}jy)
WHKX8-587 .
Filter Wainwright |2.5-6750-180|  Sn5 6';2§sHéil'$?h Mar. 11, 2021 J;Sf. 22:22%21; Mar. 10, 2022 (Oggg'f;'_c’:Y)
00-40ST
WHKX12-27 _ N
Filter Wainwright |00-3000-180| SN2 3GHZFH”'3; Pass| \iay 17, 2021 JJ”Ji_lzzéyzzojzlf May 16, 2022 (o?gzligﬁv)
00-60SS
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. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Jun. 24, 2021~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 03, 2021 Mar. 02, 2022
Jul. 11, 2021 (THO2-HY)
RPR6W-2 Jun. 24, 2021~ Conducted
Power Sensor DARE RPR3006W 10MHz~8GHz | Feb. 03, 2021 Feb. 02, 2022
101001 Jul. 11, 2021 (THO2-HY)
. Rohde & Jun. 24, 2021~ Conducted
Signal Analyzer FSv40 101566 | 10Hz ~ 40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz Jul. 11, 2021 (THO2-HY)
Switch Box & RF . Jun. 24, 2021~ Conducted
EM Electronics| EMSW18SE |SW200302 N/A Mar. 17, 2021 Mar. 16, 2022
Cable Jul. 11, 2021 (THO2-HY)
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Jul. 02, 2021 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESR3 102388 9kHz~3.6GHz | Nov. 30, 2020 | Jul. 02, 2021 | Nov. 29, 2021
Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 18, 2020 | Jul. 02, 2021 | Nov. 17, 2021
(CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 16, 2020 | Jul. 02, 2021 | Nov. 15, 2021
Schwarz (COO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Jul. 02, 2021 N/A
Schwarz V10.30 (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-Z2 100851 N/A Feb. 25,2021 | Jul. 02, 2021 | Feb. 24, 2022
Schwarz (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 31, 2020 | Jul. 02, 2021 | Dec. 30, 2021
(COO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 234dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 46dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FROD2942-04C

Test Engineer:

Shiming Liu

Temperature:

22.5~25.2

°C

Test Date:

2021/6/24~2021/7/11

Relative Humidity:

49.1~58.7

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR0D2942-04C

2.4GHz Band MIMO

Data Fres 99% Occupied BW 6dB BW 6d|_.3, B.,W .
Mod. NTXY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant4 Ant3 Ant4 Ant3

11b [1Mbps| 2 1 2412 13.34 13.24 9.02 8.56 0.50 Pass
11b |1Mbps| 2 6 2437 13.14 13.14 8.06 8.06 0.50 Pass
11b [1Mbps| 2 11 2462 13.44 13.29 8.56 8.08 0.50 Pass
11b |1Mbps| 2 12 | 2467 13.49 13.44 8.04 8.54 0.50 Pass
11b [1Mbps| 2 13 | 2472 13.19 13.19 8.06 8.54 0.50 Pass
11g |6Mbps| 2 1 2412 17.23 17.03 16.29 16.31 0.50 Pass
11g |6Mbps| 2 6 2437 17.08 16.83 16.31 16.33 0.50 Pass
11g [6Mbps| 2 11 2462 17.38 17.13 16.05 15.73 0.50 Pass
11g |6Mbps| 2 12 | 2467 17.48 17.18 16.07 16.29 0.50 Pass
11g |6Mbps| 2 13 | 2472 16.93 16.78 16.31 16.33 0.50 Pass
HT20 [ MCSO| 2 1 2412 18.28 17.98 17.29 17.57 0.50 Pass
HT20 [ MCSO| 2 6 2437 18.23 17.93 17.55 17.57 0.50 Pass
HT20 [ MCSO| 2 11 2462 18.18 18.08 16.93 17.57 0.50 Pass
HT20 [ MCSO| 2 12 | 2467 18.28 18.08 17.57 17.57 0.50 Pass
HT20 [ MCSO| 2 13 | 2472 17.93 17.83 17.31 17.57 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR0D2942-04C

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Data Freq. Conducted Pc_)W(_ar DG. Power Pc_)err Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM | Ant4 [ Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

11b |1Mbps| 2 1 2412 | 22.75 | 22.25 | 25.52 30.00 -1.10 24.42 36.00 Pass

11b |1Mbps| 2 6 2437 | 21.75 | 21.55 | 24.66 30.00 -1.10 23.56 36.00 Pass

11b |1Mbps| 2 11 2462 | 22.35 | 21.65 | 25.02 30.00 -1.10 23.92 36.00 Pass

11b |1Mbps| 2 12 2467 | 22.05 | 21.55 | 24.82 30.00 -1.10 23.72 36.00 Pass

11b |1Mbps| 2 13 2472 |1 20.95 | 20.75 | 23.86 30.00 -1.10 22.76 36.00 Pass

11g |6Mbps| 2 1 2412 1 19.85 [ 19.15 | 22.52 30.00 -1.10 21.42 36.00 Pass

11g |6Mbps| 2 6 2437 | 20.65 | 20.35 | 23.51 30.00 -1.10 22.41 36.00 Pass

11g |6Mbps| 2 11 2462 | 18.65 | 18.45 | 21.56 30.00 -1.10 20.46 36.00 Pass

11g |6Mbps| 2 12 2467 | 16.85 [ 16.85 | 19.86 30.00 -1.10 18.76 36.00 Pass

11g |6Mbps| 2 13 2472 1 16.35 [ 15.85 | 19.12 30.00 -1.10 18.02 36.00 Pass

HT20 [ MCSO| 2 1 2412 1 19.85 [ 19.05 | 22.48 30.00 -1.10 21.38 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 20.75 | 20.25 | 23.52 30.00 -1.10 22.42 36.00 Pass
HT20 [ MCSO| 2 11 2462 | 18.05 [ 17.85 | 20.96 30.00 -1.10 19.86 36.00 Pass
HT20 [ MCSO| 2 12 2467 | 17.45 [ 17.05 | 20.26 30.00 -1.10 19.16 36.00 Pass
HT20 [ MCSO| 2 13 2472 | 16.45 [ 16.15 | 19.31 30.00 -1.10 18.21 36.00 Pass
VHT20[ MCSO0| 2 1 2412 1 19.75 | 18.95 | 22.38 30.00 -1.10 21.28 36.00 Pass
VHT20[{ MCSO0| 2 6 2437 | 20.65 | 20.15 | 23.42 30.00 -1.10 22.32 36.00 Pass
VHT20[ MCSO0| 2 11 2462 | 17.95 [ 17.75 | 20.86 30.00 -1.10 19.76 36.00 Pass
VHT20[{ MCSO0| 2 12 2467 | 17.35 [ 16.95 | 20.16 30.00 -1.10 19.06 36.00 Pass
VHT20[ MCS0| 2 13 2472 | 16.35 | 16.05 | 19.21 30.00 -1.10 18.11 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR0D2942-04C

2.4GHz Band MIMO
Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P2 INtd cH. | Fre9: (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant4 Ant3 Wgrgf 1 Anta Ant3 Ant4 Ant3

11b [IMbps| 2| 1 | 2412 | 0.26 -0.29 3.27 1.86 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | -0.62 0.86 2.39 1.86 8.00 Pass
11b |[1Mbps| 2 | 11 | 2462 | -0.09 -0.80 2.92 1.86 8.00 Pass
11b |1Mbps| 2 | 12 | 2467 | -0.36 0.61 2.65 1.86 8.00 Pass
11b |[1Mbps| 2 | 13 | 2472 | -1.49 135 1.66 1.86 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -5.23 6.01 222 1.86 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -4.33 471 132 1.86 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -6.21 6.39 3.20 1.86 8.00 Pass
11g |6Mbps| 2 | 12 | 2467 | -7.97 791 4.90 1.86 8.00 Pass
11g |6Mbps| 2 | 13 | 2472 | -8.47 9.31 5.46 1.86 8.00 Pass
HT20 [MCSO| 2| 1 | 2412 | -5.89 6.50 2.88 1.86 8.00 Pass
HT20 [MCSO0| 2| 6 | 2437 | -5.05 551 2.04 1.86 8.00 Pass
HT20 [MCSO| 2 | 11 | 2462 | -7.62 776 461 1.86 8.00 Pass
HT20 [MCSO0| 2 | 12 | 2467 | -8.08 8.60 5.07 1.86 8.00 Pass
HT20 [MCSO| 2 | 13 | 2472 | -9.15 9.34 6.14 1.86 8.00 Pass

Note: Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR0D2942-04C

2.4GHz Band MIMO
Average Conducted EIRP
EIRP

Data Freq. RU CLLl L P(.)W?r DG. Power Pc?wgr Pass

Mod. | pate [N™ CH- | (MHz) | Config. Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

HE20[MCsSO| 2| 1 [ 2412 Fun [19.65[ 18.85[22.28 30.00 -1.10 21.18 36.00 Pass
HE20[McCso[ 2| 1 [ 2412 26/0 [11.65[11.75[14.71 30.00 -1.10 13.61 36.00 Pass
HE20|[MCSO[ 2| 1 | 2412 52/37 [ 12.95 [ 12.65 [ 15.81 30.00 -1.10 14.71 36.00 Pass
HE20 [MCSO[ 2| 1 | 2412 [ 106/53] 16.55 | 16.05 [ 19.32 30.00 -1.10 18.22 36.00 Pass
HE20[MCSO[ 2| 6 | 2437 | Ful [20.55]20.05[23.32 30.00 -1.10 2222 36.00 Pass
HE20[MCSO| 2| 6 [ 2437 26/4 [12.75[12.8515.81 30.00 -1.10 14.71 36.00 Pass
HE20 [MCSO[ 2| 6 | 2437 | 52/39 [ 14.45[ 14.15[17.31 30.00 -1.10 16.21 36.00 Pass
HE20 [MCSO0[ 2| 6 | 2437 [106/53] 16.85 [ 16.45 | 19.66 30.00 -1.10 18.56 36.00 Pass
HE20[MCSO| 2| 11 [ 2462 Fun [17.85[17.65(20.76 30.00 -1.10 19.66 36.00 Pass
HE20 [MCSO[ 2| 11 [ 2462 26/8 | 9.45 [ 10.05[12.77 30.00 -1.10 11.67 36.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 52/40 [ 12.05 [ 12.05 | 15.06 30.00 -1.10 13.96 36.00 Pass
HE20 [MCSO[ 2| 11 | 2462 [ 106/54 [ 14.95 | 15.45 | 18.22 30.00 -1.10 17.12 36.00 Pass
HE20 [MCSO0| 2| 12 [ 2467 | Fun [17.25] 16.85 [20.06 30.00 -1.10 18.96 36.00 Pass
HE20 [MCSO0[ 2| 12 [ 2467 | 26/8 | 8.85 | 9.45 [12.17 30.00 -1.10 11.07 36.00 Pass
HE20 [MCSO0[ 2| 12 | 2467 | 52/40 [ 11.45[ 11.55 [ 14.51 30.00 -1.10 13.41 36.00 Pass
HE20 [MCSO[ 2| 12 | 2467 [ 106/54 | 14.45 [ 14.85 | 17.66 30.00 -1.10 16.56 36.00 Pass
HE20 [MCSO0[ 2| 13 [ 2472 Fun [16.25[ 15.95 [19.11 30.00 -1.10 18.01 36.00 Pass
HE20 [MCSO0| 2| 13 [ 2472 26/8 | 8.55 | 9.15 [11.87 30.00 -1.10 10.77 36.00 Pass
HE20 [MCSO| 2| 13 | 2472| 52/40 [11.45[ 11.45 [ 14.46 30.00 -1.10 13.36 36.00 Pass
HE20 [MCS0[ 2| 13 | 2472 [ 106/54 ] 12.65 [ 12.85 | 15.76 30.00 -1.10 14.66 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A-50f6



Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FROD2942-04C

2.4GHz Band MIMO
Peak PSD DG Pei:‘m'?tSD
Mod. | D3 Ny ch. | Fred. | RU (dBm/3kHz) (aB) (dBm/3kHz) Pass/Fail
Rate (MHz) | Config.
Ant4 Ant3 Wgrg‘:“ T A Ant3 Ant4 Ant3
HE20 [MCSO| 2| 1 | 2412 | Full | -6.13 6.73 312 1.86 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 2600 | -6.16 6.85 315 1.86 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 52137 | -6.16 747 315 1.86 8.00 Pass
HE20 [MCSO0| 2| 1 | 2412 |106/53| -6.36 .70 335 1.86 8.00 Pass
HE20 [MCSO[ 2| 6 | 2437 | Ful | -5.41 561 240 1.86 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 26/4 | -5.75 5.81 274 1.86 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 52/39 | -5.69 576 268 1.86 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 |106/53| -5.87 576 275 1.86 8.00 Pass
HE20 [MCSO0| 2 | 11 | 2462 | Full | -7.74 -8.00 473 1.86 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 | 26/8 | -8.03 8.21 5.02 1.86 8.00 Pass
HE20 [MCSO0| 2 | 11 | 2462 | 52/40 | -7.97 810 4.96 1.86 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 |106/54| -7.94 8.04 493 1.86 8.00 Pass
HE20 [MCSO0| 2 | 12 | 2467 | Full | -8.21 -8.86 520 1.86 8.00 Pass
HE20 [MCSO0| 2 | 12 | 2467 | 26/8 | -8.53 9.00 552 1.86 8.00 Pass
HE20 [MCSO0| 2 | 12 | 2467 | 52/40 | -8.31 8.96 530 1.86 8.00 Pass
HE20 [MCSO0| 2 | 12 | 2467 |106/54| -8.43 8.91 5.42 1.86 8.00 Pass
HE20 [MCSO0| 2 | 13 | 2472 | Full | -9.19 958 6.18 1.86 8.00 Pass
HE20 [MCSO0| 2 | 13 | 2472 | 26/8 | -9.50 .88 6.49 1.86 8.00 Pass
HE20 [MCSO0| 2 | 13 | 2472 | 52/40 | -9.61 9.91 6.60 1.86 8.00 Pass
HE20 [MCSO0| 2 | 13 | 2472 |106/54| -9.30 997 6.29 1.86 8.00 Pass

Note: Measured power density (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |40~50%

Test Engineer : [Howard Huang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 0D2942-04
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

1001
90T
80T
70T
> 60_\ : CISPR-OP LimitatMain Plrts
o +
©
£ 50t
(5]
> +
S sofe
401
& @, 2
1 . .
301 *
&
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 30.13 55.40 25.27 | L1 OFF 19.5
0.161250 39.90 65.40 2550 | L1 OFF 19.5
0.233250 34.54 52.33 17.79 | L1 OFF 19.5
0.233250 36.85 62.33 2548 | L1 OFF 19.5
0.501000 35.17 46.00 10.83 | L1 OFF 19.7
0.501000 37.76 56.00 18.24 | L1 OFF 19.7
0.568500 32.49 46.00 1351 | L1 OFF 19.7
0.568500 36.76 56.00 19.24 | L1 OFF 19.7
0.854250 25.02 46.00 20.98 | L1 OFF 20.0
0.854250 30.82 56.00 25.18 | L1 OFF 20.0
1.446000 26.86 46.00 19.14 | L1 OFF 20.0
1.446000 38.16 56.00 17.84 | L1 OFF 20.0
1.923000 25.67 46.00 20.33 | L1 OFF 20.0
1.923000 34.66 56.00 2134 | L1 OFF 20.0
6.450000 25.67 50.00 2433 | L1 OFF 19.9
6.450000 26.96 60.00 33.04 | L1 OFF 19.9




EUT Information

Report NO : 0D2942-04
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
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he] e,
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 29.59 55.40 2581 | N OFF 19.5
0.161250 38.15 65.40 27.25 | N OFF 19.5
0.235500 34.22 52.25 18.03 | N OFF 19.5
0.235500 36.21 62.25 26.04 | N OFF 19.5
0.503250 34.30 46.00 11.70 | N OFF 19.7
0.503250 37.38 56.00 18.62 | N OFF 19.7
0.568500 32.65 46.00 13.35 | N OFF 19.8
0.568500 37.13 56.00 18.87 | N OFF 19.8
1.374000 27.13 46.00 18.87 | N OFF 20.0
1.374000 37.61 56.00 18.39 | N OFF 20.0
1.446000 28.22 46.00 17.78 | N OFF 20.0
1.446000 39.79 56.00 16.21 | N OFF 20.0
1.500000 27.77 46.00 18.23 | N OFF 20.0
1.500000 38.84 56.00 17.16 | N OFF 20.0
1.686750 27.49 46.00 18,51 | N OFF 20.0
1.686750 35.40 56.00 20.60 | N OFF 20.0
10.749750 25.41 50.00 2459 | N OFF 20.1
10.749750 26.71 60.00 33.29 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 20~25°C

Daniel Lee, Jacky Hong and Wilson Wu
Relative Humidity : 40~60%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2385.81 54.77 -19.23 74 40.86 27.63 1412 | 27.84 118 304 P H
2389.8 44.66 -9.34 54 30.76 27.62 1412 | 27.84 118 304 A H
* 2412 111.79 - - 97.91 27.58 1414 | 27.84 118 304 P H
* 2412 108.55 - - 94.67 27.58 1414 | 27.84 118 304 A H
H

802.11b
H

CHO1

2366.07 54.85 -19.15 74 40.93 27.67 14.1 27.85 | 400 29 P \%

2412MHz
2390 43.91 -10.09 54 30.01 27.62 1412 | 27.84 | 400 29 A \%
* 2412 108.62 - - 94.74 27.58 14.14 | 27.84 | 400 29 P \Y
* 2412 105.59 - - 91.71 27.58 14.14 | 27.84 | 400 29 A \%
\Y
\%
2365.02 54.97 -19.03 74 41.05 27.67 14.1 27.85 112 303 P H
2386.44 43.78 -10.22 54 29.87 27.63 1412 | 27.84 112 303 A H
* 2437 112.25 - - 98.39 27.53 1416 | 27.83 112 303 P H
* 2437 109.09 - - 95.23 27.53 14.16 | 27.83 112 303 A H
2493.16 54.71 -19.29 74 40.83 275 14.2 27.82 112 303 P H

802.11b
2486.59 43.81 -10.19 54 29.93 275 14.2 27.82 112 303 A H

CH 06

2373 55.02 -18.98 74 41.12 27.65 14.1 27.85 | 396 29 P \%

2437MHz
2383.64 43.7 -10.3 54 29.8 27.63 14.11 27.84 | 396 29 A \%
* 2437 107.99 - - 94.13 27.53 14.16 | 27.83 | 396 29 P \%
* 2437 104.88 - - 91.02 27.53 1416 | 27.83 | 396 29 A \%
2487.31 54.91 -19.09 74 41.03 275 14.2 27.82 | 396 29 P \%
2498.83 43.73 -10.27 54 29.84 275 1421 | 27.82 396 29 A \%

TEL : 886-3-327-3456 Page Number : C1of C20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

2462 111.69 - - 97.84 275 14.18 | 27.83 | 117 308 P H
2462 108.55 - - 94.7 275 1418 | 27.83 | 117 308 A H
2484.68 54.59 -19.41 74 40.71 275 14.2 27.82 117 308 P H
2484.64 45.25 -8.75 54 31.37 275 14.2 27.82 117 308 A H
H
802.11b
H
CH 11
2462 108.66 - - 94.81 275 14.18 | 27.83 | 396 28 P \%
2462MHz
2462 105.54 - - 91.69 275 14.18 | 27.83 | 396 28 A \%
2488.2 54.93 -19.07 74 41.05 27.5 14.2 27.82 | 396 28 P \Y
2484.64 43.91 -10.09 54 30.03 275 14.2 27.82 | 396 28 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 112.28 - - 98.43 275 14.18 | 27.83 | 109 307 P H
* 2467 109.12 - - 95.27 275 14.18 | 27.83 | 109 307 A H
2484.36 58.35 -15.65 74 44 .47 275 14.2 27.82 109 307 P H
2484.48 50.6 -3.4 54 36.72 275 14.2 27.82 109 307 A H
H
802.11b
H
CH 12
* 2467 108.46 - - 94.61 275 14.18 | 27.83 | 388 29 P \%
2467MHz
* 2467 105.34 - - 91.49 275 14.18 | 27.83 | 388 29 A \%
2484.52 56.66 -17.34 74 42.78 275 14.2 27.82 | 388 29 P \%
2484.44 47.18 -6.82 54 33.3 275 14.2 27.82 | 388 29 A \%
\%
\%
* 2472 111.88 - - 98.02 275 1419 | 27.83 111 307 P H
* 2472 108.86 - - 95 275 1419 | 27.83 111 307 A H
2483.56 58.66 -15.34 74 44.78 275 14.2 27.82 111 307 P H
2483.52 50.73 -3.27 54 36.85 275 14.2 27.82 111 307 A H
H
802.11b
H
CH 13
* 2472 107.83 - - 93.97 275 1419 | 27.83 | 389 27 P \%
2472MHz
* 2472 104.7 - - 90.84 275 14.19 | 27.83 | 389 27 A \Y
2483.52 56.43 -17.57 74 42.55 275 14.2 27.82 | 389 27 P \%
2483.52 47.26 -6.74 54 33.38 275 14.2 27.82 | 389 27 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

4824 43.3 -30.7 74 62.62 31.15 6.59 57.06 | 100 0 P H
18000 56.21 -17.79 74 51.65 48.1 13.18 | 56.72 172 213 P H
18000 46.35 -7.65 54 41.79 48.1 13.18 | 56.72 172 213 A H

802.11b
H

CHO1

4824 42.4 -31.6 74 61.72 31.15 6.59 57.06 | 100 0 P \%

2412MHz
18000 57.19 -16.81 74 52.63 48.1 13.18 | 56.72 108 177 P \%
18000 47.09 -6.91 54 42.53 48.1 13.18 | 56.72 108 177 A \%
\%
4874 44.89 -29.11 74 63.86 31.2 6.8 56.97 100 0 P H
7311 54.26 -19.74 74 65.65 36.78 8.73 56.9 100 327 P H
7311 49.81 -4.19 54 61.2 36.78 8.73 56.9 100 327 A H
17985 56.65 -17.35 74 52.52 47.68 13.17 | 56.72 188 221 P H

802.11b
17985 46.54 -7.46 54 42.41 47.68 13.17 | 56.72 188 221 A H

CH 06

4874 42.96 -31.04 74 61.93 31.2 6.8 56.97 100 0 P \%

2437MHz
7311 52.3 -21.7 74 63.69 36.78 8.73 56.9 349 15 P \
7311 47.42 -6.58 54 58.81 36.78 8.73 56.9 349 15 A \
17985 55.8 -18.2 74 51.67 47.68 13.17 | 56.72 115 158 P \%
17985 45.66 -8.34 54 41.53 47.68 13.17 | 56.72 115 158 A \Y

TEL : 886-3-327-3456 Page Number : C4 of C20
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4924 47.6 -26.4 74 66.16 31.3 7.02 56.88 | 100 0 P H
7386 54.11 -19.89 74 65.88 36.56 8.72 57.05 | 100 332 P H
7386 50.09 -3.91 54 61.86 36.56 8.72 57.05 | 100 | 332 A H
18000 56.11 -17.89 74 51.55 48.1 13.18 | 56.72 | 182 220 P H
802.11b
18000 45.95 -8.05 54 41.39 48.1 13.18 | 56.72 | 182 220 A H
CH11
4924 45.53 -28.47 74 64.09 31.3 7.02 56.88 | 100 0 P \Y
2462MHz
7386 54 -20 74 65.77 36.56 8.72 57.05 | 326 17 P \Y
7386 49.77 -4.23 54 61.54 36.56 8.72 57.05 | 326 17 A \Y
18000 56.12 -17.88 74 51.56 48.1 13.18 | 56.72 | 107 165 P \Y
18000 46.18 -7.82 54 41.62 48.1 13.18 | 56.72 | 107 165 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C20
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Report No. : FR0D2942-04C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 46.15 -27.85 74 64.61 31.34 7.06 56.86 100 0 P H
7401 55.13 -18.87 74 66.99 36.51 8.71 57.08 100 343 P H
7401 50.54 -3.46 54 62.4 36.51 8.71 57.08 100 343 A H
17985 57.11 -16.89 74 52.98 47.68 13.17 56.72 188 215 P H
802110 17985 46.84 -7.16 54 42.71 47.68 13.17 56.72 188 215 A H
criz 4934 44.97 -29.03 74 63.43 31.34 7.06 56.86 100 0 P \%
2467MHz
7401 50.69 -23.31 74 62.55 36.51 8.71 57.08 357 17 P \%
7401 44.22 -9.78 54 56.08 36.51 8.71 57.08 357 17 A \Y
18000 56.99 -17.01 74 52.43 48.1 13.18 56.72 110 172 P \%
18000 47.09 -6.91 54 42.53 48.1 13.18 56.72 110 172 A \%
4944 43.39 -30.61 74 61.74 31.38 7.11 56.84 100 0 P H
7416 52.91 -21.09 74 64.7 36.63 8.7 57.12 105 325 P H
7416 47.95 -6.05 54 59.74 36.63 8.7 57.12 105 325 A H
17985 56.09 -17.91 74 51.96 47.68 13.17 56.72 179 218 P H
802110 17985 45.99 -8.01 54 41.86 47.68 13.17 56.72 179 218 A H
cHis 4944 43.08 -30.92 74 61.43 31.38 7.11 56.84 100 0 P \Y,
2472MHz
7416 49.81 -24.19 74 61.6 36.63 8.7 57.12 100 0 P \%
17985 56.8 -17.2 74 52.67 47.68 13.17 56.72 103 167 P \%
17985 46.64 -7.36 54 42.51 47.68 13.17 56.72 103 167 A \%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C20
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 61.69 -12.31 74 47.79 27.62 1412 | 27.84 | 143 | 294 P H
2390 51.06 -2.94 54 37.16 27.62 1412 | 27.84 | 143 | 294 A H
* 2412 115.33 - - 101.45 27.58 14.14 | 27.84 | 143 | 294 P H
* 2412 106.96 - - 93.08 27.58 14.14 | 27.84 | 143 | 294 A H
H
802.11g
H
CHoO1
2389.905 55.56 -18.44 74 41.66 27.62 14.12 | 27.84 | 354 64 P \Y
2412MHz
2390 46.53 -7.47 54 32.63 27.62 1412 | 27.84 | 354 64 A |V
* 2412 105.57 - - 91.69 27.58 14.14 | 27.84 | 354 64 P \Y
* 2412 101.83 - - 87.95 27.58 14.14 | 27.84 | 354 64 A |V
\Y
\Y
2355.22 55.48 -18.52 74 41.55 27.69 14.09 | 27.85 | 139 | 292 P H
2322.74 44.53 -9.47 54 30.59 27.75 14.05 | 27.86 | 139 | 292 A H
* 2437 116.03 - - 102.17 27.53 14.16 | 27.83 | 139 | 292 P H
* 2437 107.36 - - 93.5 27.53 14.16 | 27.83 | 139 | 292 A H
2485.86 55.27 -18.73 74 41.39 27.5 14.2 27.82 | 139 | 292 P H
802.11g
2485.09 44.94 -9.06 54 31.06 27.5 14.2 27.82 | 139 | 292 A H
CH 06
2364.32 55.48 -18.52 74 41.57 27.67 14.09 | 27.85 | 352 62 P \Y
2437MHz
2331.42 44.61 -9.39 54 30.66 27.74 14.06 | 27.85 | 352 62 A |V
* 2437 107.85 - - 93.99 27.53 14.16 | 27.83 | 352 62 P \Y
* 2437 101.56 - - 87.7 27.53 14.16 27.83 352 62 A \%
2499.86 54.38 -19.62 74 40.49 27.5 1421 | 27.82 | 352 62 P \Y
2497.48 44.49 -9.51 54 30.6 27.5 14.21 27.82 352 62 A \%
TEL : 886-3-327-3456 Page Number : C7 of C20
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* 2462 114.12 - - 100.27 275 14.18 | 27.83 | 143 291 P H
* 2462 106.31 - - 92.46 275 14.18 | 27.83 | 143 291 A H
2484.12 62.23 -11.77 74 48.35 275 14.2 27.82 | 143 291 P H
2483.52 50.95 -3.05 54 37.07 275 14.2 27.82 | 143 291 A H
H
802.11g
H
CH 11
* 2462 107.89 - - 94.04 275 14.18 | 27.83 | 338 61 P \%
2462MHz
* 2462 99.38 - - 85.53 275 14.18 | 27.83 | 338 61 A \%
2483.52 54.7 -19.3 74 40.82 27.5 14.2 27.82 | 338 61 P \Y
2485.2 45.42 -8.58 54 31.54 275 14.2 27.82 | 338 61 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8 of C20
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 112.25 - - 98.4 275 14.18 | 27.83 116 298 P H
* 2467 104.5 - - 90.65 275 1418 | 27.83 116 298 A H
2483.64 61.34 -12.66 74 47.46 275 14.2 27.82 116 298 P H
2483.6 51.8 -2.2 54 37.92 275 14.2 27.82 116 298 A H
H
802.11g
H
CH 12
* 2467 107.67 - - 93.82 275 1418 | 27.83 | 379 114 P \%
2467MHz
* 2467 99.94 - - 86.09 275 14.18 | 27.83 | 379 114 A \%
2483.52 56.1 -17.9 74 42.22 275 14.2 27.82 | 379 114 P \%
2483.52 46.76 -7.24 54 32.88 275 14.2 27.82 | 379 114 A \%
\%
\%
* 2472 112.59 - - 98.73 275 1419 | 27.83 | 109 296 P H
* 2472 104.97 - - 91.11 275 1419 | 27.83 | 109 296 A H
2483.72 62.51 -11.49 74 48.63 275 14.2 27.82 109 296 P H
2484 52.02 -1.98 54 38.14 275 14.2 27.82 109 296 A H
H
802.11g
H
CH 13
* 2472 106.68 - - 92.82 275 1419 | 27.83 | 336 93 P \%
2472MHz
* 2472 99.07 - - 85.21 275 14.19 | 27.83 | 336 93 A \Y
2486.32 55.89 -18.11 74 42.01 275 14.2 27.82 | 336 93 P \%
2483.6 45.89 -8.11 54 32.01 275 14.2 27.82 | 336 93 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C20
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.02 -32.98 74 60.34 31.15 6.59 57.06 | 100 0 P H
18000 56.32 -17.68 74 51.76 48.1 13.18 | 56.72 175 209 P H
18000 46.18 -7.82 54 41.62 48.1 13.18 | 56.72 175 209 A H
802.11g
H
CHoO1
4824 40.07 -33.93 74 59.39 31.15 6.59 57.06 | 100 0 P \Y
2412MHz
18000 56.03 -17.97 74 51.47 48.1 13.18 | 56.72 115 171 P \Y
18000 45.94 -8.06 54 41.38 48.1 13.18 | 56.72 115 171 A \Y
\Y
4874 44.37 -29.63 74 63.34 31.2 6.8 56.97 100 0 P H
7311 55.62 -18.38 74 67.01 36.78 8.73 56.9 100 327 P H
7311 43.44 -10.56 54 54.83 36.78 8.73 56.9 100 327 A H
18000 55.81 -18.19 74 51.25 48.1 13.17 | 56.72 188 219 P H
802.11g
18000 45.89 -8.11 54 41.33 48.1 13.17 | 56.72 188 219 A H
CH 06
4874 43.04 -30.96 74 62.01 31.2 6.8 56.97 100 0 P \Y
2437MHz
7311 55.08 -18.92 74 66.47 36.78 8.73 56.9 350 17 P \Y
7311 42.56 -11.44 54 53.95 36.78 8.73 56.9 350 17 A \Y
17985 55.51 -18.49 74 51.38 47.68 13.17 | 56.72 113 171 P \Y
17985 45.69 -8.31 54 41.56 47.68 13.17 | 56.72 113 171 A \Y
4924 44.31 -29.69 74 62.87 31.3 7.02 56.88 | 100 0 P H
7386 46.01 -27.99 74 57.78 36.56 8.72 57.05 | 100 0 P H
18000 57.06 -16.94 74 52.5 48.1 13.18 | 56.72 | 256 330 P H
802.11g
18000 46.96 -7.04 54 42.4 48.1 13.18 | 56.72 | 256 330 A H
CH11
4924 41.41 -32.59 74 59.97 31.3 7.02 56.88 | 100 0 P \%
2462MHz
7386 46.21 -27.79 74 57.98 36.56 8.72 57.05 | 100 0 P \Y
18000 57.76 -16.24 74 53.2 48.1 13.18 56.72 311 198 P \%
18000 47.26 -6.74 54 42.7 48.1 13.18 | 56.72 311 198 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 40.55 -33.45 74 59.01 31.34 7.06 56.86 | 100 0 P H
7401 44.85 -29.15 74 56.71 36.51 8.71 57.08 | 100 0 P H
18000 57.06 -16.94 74 52.5 48.1 13.18 | 56.72 | 258 205 P H
802.11g
18000 46.86 -7.14 54 42.3 48.1 13.18 | 56.72 | 258 205 A H
CH 12
4934 42.55 -31.45 74 61.01 31.34 7.06 56.86 | 100 0 P \Y
2467MHz
7401 44.66 -29.34 74 56.52 36.51 8.71 57.08 | 100 0 P \%
17985 56.33 -17.67 74 52.2 47.68 13.17 | 56.72 | 311 188 P \Y
17985 46.53 -7.47 54 42.4 47.68 13.17 | 56.72 | 311 188 A \%
4944 39.37 -34.63 74 57.72 31.38 7.11 56.84 | 100 0 P H
7416 44.82 -29.18 74 56.61 36.63 8.7 57.12 100 0 P H
18000 56.96 -17.04 74 52.4 48.1 13.18 | 56.72 | 264 196 P H
802.11g
18000 46.76 -7.24 54 42.2 48.1 13.18 | 56.72 | 264 196 A H
CH 13
4944 39.66 -34.34 74 58.01 31.38 7.11 56.84 | 100 0 P \%
2472MHz
7416 45.55 -28.45 74 57.34 36.63 8.7 57.12 100 0 P \Y
18000 56.86 -17.14 74 52.3 48.1 13.18 | 56.72 | 232 206 P \Y
18000 46.96 -7.04 54 42.4 48.1 13.18 | 56.72 | 232 206 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C20
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |[(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2388.75 61.65 -12.35 74 47.75 27.62 14.12 27.84 139 297 P H
2390 52.2 -1.8 54 38.3 27.62 14.12 27.84 139 297 A H
* 2412 113.07 - - 99.19 27.58 14.14 27.84 139 297 P H
* 2412 105.86 - - 91.98 27.58 14.14 27.84 139 297 A H
802.11n H
HT20 H
CHO1 2389.8 58.54 -15.46 74 44.64 27.62 14.12 27.84 359 61 P \%
2412MHz 2390 48.1 -5.9 54 34.2 2762 | 1412 | 27.84 | 359 | 61 AV
* 2412 106.85 - - 92.97 27.58 14.14 27.84 359 61 P \%
* 2412 98.68 - - 84.8 27.58 14.14 27.84 359 61 A \%
\%
\%
2355.92 54.79 -19.21 74 40.86 27.69 14.09 27.85 114 293 P H
2380.56 44.66 -9.34 54 30.75 27.64 14.11 27.84 114 293 A H
* 2437 114.37 - - 100.51 27.53 14.16 27.83 114 293 P H
* 2437 106.68 - - 92.82 27.53 14.16 27.83 114 293 A H
802.11n 2483.76 58.82 -15.18 74 44.94 275 14.2 27.82 114 293 P H
HT20 2483.5 45.08 -8.92 54 31.2 275 14.2 27.82 114 293 A H
CH 06 2374.12 55.35 -18.65 74 41.45 27.65 14.1 27.85 400 54 P Vv
2437MHz 2372.86 44.52 -9.48 54 30.62 | 27.65 14.1 | 27.85 | 400 | 54 AV
* 2437 106.46 - - 92.6 27.53 14.16 27.83 400 54 P Vv
* 2437 98.81 - - 84.95 27.53 14.16 27.83 400 54 A \%
2487.33 54.16 -19.84 74 40.28 275 14.2 27.82 400 54 P \%
2496.15 44.57 -9.43 54 30.68 27.5 14.21 27.82 400 54 A \%
TEL : 886-3-327-3456 Page Number : C12 of C20
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2462 112.94 - - 99.09 27.5 14.18 | 27.83 | 137 | 294 P H
2462 104.42 - - 90.57 275 14.18 27.83 137 294 A H
2483.76 62.1 -11.9 74 48.22 27.5 14.2 27.82 | 137 | 294 P H
2483.52 51.15 -2.85 54 37.27 275 14.2 27.82 137 294 A H
802.11n H
HT20 H
CH11 2462 104.59 - - 90.74 275 14.18 27.83 387 63 P \%
2462MHz 2462 98.5 - - 84.65 27.5 1418 | 2783 | 387 | 63 | A |V
2483.52 56.27 -17.73 74 42.39 275 14.2 27.82 387 63 P \%
2483.52 46.52 -7.48 54 32.64 275 14.2 27.82 | 387 63 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 110.98 - - 97.13 275 14.18 27.83 100 300 P H
* 2467 103.44 - - 89.59 27.5 14.18 | 27.83 | 100 | 300 A H
2484.84 61.09 -12.91 74 47.21 275 14.2 27.82 100 300 P H
2483.52 51.9 -2.1 54 38.02 275 14.2 27.82 100 300 A H
802.11n H
HT20 H
CH 12 * 2467 105.92 - - 92.07 275 14.18 | 27.83 | 334 91 P \Y
2467MHz * 2467 98.62 - - 84.77 275 14.18 27.83 334 91 A \%
2483.6 58.04 -15.96 74 44.16 27.5 14.2 27.82 334 91 P \%
2483.52 48.11 -5.89 54 34.23 275 14.2 27.82 | 334 91 A |V
\%
\%
* 2472 110.49 - - 96.63 27.5 14.19 27.83 100 302 P H
* 2472 102.8 - - 88.94 275 14.19 | 27.83 | 100 | 302 A H
2483.56 61.54 -12.46 74 47.66 275 14.2 27.82 100 302 P H
2483.68 51.63 -2.37 54 37.75 275 14.2 27.82 100 302 A H
802.11n H
HT20 H
CH 13 * 2472 106.14 - - 92.28 275 14.19 27.83 373 114 P \%
2472MHz * 2472 98.36 - - 84.5 275 14.19 27.83 373 114 A Vv
2484.72 56.94 -17.06 74 43.06 275 14.2 27.82 373 114 P \%
2484.76 47.42 -6.58 54 33.54 275 14.2 27.82 373 114 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.56 -32.44 74 60.88 31.15 6.59 57.06 100 0 P H
18000 56.66 -17.34 74 52.1 48.1 13.18 56.72 247 189 P H
802.11n 18000 46.76 | -7.24 54 42.2 48.1 13.18 | 56.72 | 247 | 189 | A | H
HT20 H
CHO1 4824 40.71 | -33.29 74 60.03 31.15 6.59 57.06 | 100 0 P |V
2412MHz 18000 57.06 | -16.94 74 52.5 48.1 13.18 | 56.72 | 285 | 205 | P | V
18000 47.16 -6.84 54 42.6 48.1 13.18 | 56.72 | 285 | 205 A |V
H
4874 43.28 | -30.72 74 62.25 31.2 6.8 56.97 | 100 0 P H
7311 54.35 -19.65 74 65.74 36.78 8.73 56.9 100 321 P H
7311 43.35 | -10.65 54 54.74 36.78 8.73 56.9 100 | 321 A | H
802.11n 17985 57.03 |-16.97 74 52.9 47.68 | 13.17 | 56.72 | 249 | 90 P | H
HT20 17985 46.43 -7.57 54 42.3 47.68 13.17 56.72 249 90 A H
CH 06 4874 42.51 -31.49 74 61.48 31.2 6.8 56.97 100 0 P \%
2437MHz 7311 48.56 | -25.44 74 59.95 36.78 8.73 56.9 100 0 P \%
18000 57.16 -16.84 74 52.6 48.1 13.18 56.72 255 206 P \%
18000 46.96 -7.04 54 42.4 48.1 13.18 56.72 255 206 A \%
\%
4924 43.72 -30.28 74 62.28 31.3 7.02 56.88 100 0 P H
7386 4518 |-28.82 74 56.95 36.56 8.72 57.05 | 100 0 P H
802.11n 17985 56.26 | -17.74 74 5213 | 4768 | 13.17 | 56.72 | 178 | 207 | P | H
HT20 17985 46.18 -7.82 54 42.05 47.68 13.17 56.72 178 207 A H
CH11 4924 4098 |-33.02 74 59.54 31.3 7.02 56.88 | 100 0 P |V
2462MHz 7386 45.07 | -28.93 74 56.84 | 36.56 8.72 | 57.05 | 100 0 P |V
17985 55.75 -18.25 74 51.62 47.68 13.17 56.72 110 172 P \%
17985 45.66 -8.34 54 41.53 47.68 13.17 56.72 110 172 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 40.88 -33.12 74 59.34 31.34 7.06 56.86 10 0 P H
7401 44.18 -29.82 74 56.04 36.51 8.71 57.08 100 0 P H
802.11n 18000 56.19 |-17.81 74 51.63 48.1 13.18 | 56.72 | 177 | 219 | P | H
HT20 18000 46.23 -7.77 54 41.67 48.1 13.18 56.72 177 219 A H
CH 12 4934 40.21 -33.79 74 58.67 31.34 7.06 56.86 100 0 P \%
2467MHz 7401 4462 | -29.38 74 56.48 | 36.51 8.71 | 57.08 | 100 0 P |V
17985 56.12 -17.88 74 51.99 47.68 13.17 56.72 115 172 P \%
17985 46.16 -7.84 54 42.03 47.68 13.17 56.72 115 172 A \%
4944 39.22 -34.78 74 57.57 31.38 7.11 56.84 100 0 P H
7416 45.06 -28.94 74 56.85 36.63 8.7 57.12 | 100 0 P H
802.11n 17985 55.99 -18.01 74 51.86 47.68 13.17 56.72 168 209 P H
HT20 17985 45.95 -8.05 54 41.82 47.68 13.17 56.72 168 209 A H
CH 13 4944 40.12 -33.88 74 58.47 31.38 7.11 56.84 100 0 P \%
2472MHz 7416 4437 | -29.63 74 56.16 | 36.63 8.7 57.12 | 100 0 P |V
18000 56.48 -17.52 74 51.92 48.1 13.18 56.72 100 159 P Vv
18000 46.39 -7.61 54 41.83 48.1 13.18 | 56.72 | 100 | 159 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24908 39.24 | -34.76 74 55.92 39.29 -2.81 | 53.16 | 150 0 P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11n H
HT20 21300 38.8 -35.2 74 59.04 37.84 -3.28 54.8 150 0 P \%
SHF v
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
30.97 21.69 -18.31 40 29.55 23.85 0.52 32.23 - - P H
121.18 23.38 -20.12 435 37.11 17.48 1.03 32.24 - - P H
496.57 25.5 -20.5 46 31.66 23.8 1.98 31.94 - - P H
560.59 26.17 -19.83 46 30.5 25.89 211 32.33 - - P H
842.86 31.18 -14.82 46 31.23 28.52 2.63 31.2 - - P H
955.38 33.35 -12.65 46 30.74 30.56 2.81 30.76 | 100 0 P H
H
H
H
H
2.4GHz H
802.11n H
HT20 31.94 31.63 -8.37 40 39.97 23.36 0.53 32.23 | 100 0 P \Y
LF 93.05 29.86 -13.64 43.5 46.06 15.15 0.89 32.24 - - P \%
123.12 24.68 -18.82 43.5 38.35 17.53 1.04 32.24 - - P Vv
267.65 22.3 -23.7 46 33.42 19.37 15 31.99 - - P \Y,
861.29 31.27 -14.73 46 30.91 28.86 2.65 31.15 - - P \%
930.16 32.54 -13.46 46 31.47 29.2 2.76 30.89 - - P \%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C19 of C20
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Daniel Lee, Jacky Hong and Wilson Wu

Relative Humidity : 40~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D54
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

) amvm) Date: 2021061 ot ) Dot: 2021061
1304 1304
1200 1200
g 1100
]
1000 / 1000
%00 s0d
w00 504 peAk 7a
70 70d
o0 ; s0d
VU PO PR R X i
500 PO I p—
400 400
200 204
200 20d
100 104
o Tm D 760 D P L S [ X 3
Freauency (e Freauency (e}
site £030HI3-HY site o3cHIz-HY
Condifion :PEAK_BE_74 3m HORN._9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW-I000.000KHz VBW-3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) amvm) Date: 20210641 o Dot: 2021061
1200 1204
1200 1200
g 100 1
1000 // 1000
a0 s0d
w00 / s0d
0 70
Y s0d s
504 ] saq ]
B ——
a0 AT
200 304
200 204
100 10
o . D D ED o s L N L T -
Freauency (e Freauency (e
site £03CHI3-HY site £03CHI3-HY
Condition : AVG,_BE_54 3m HORN_91200_1241 HORIZONTAL Condifion : AVG_54 3m HORN_9120D,_1241 HORIZONTAL
 RBWEI000.000KHz VBW-0010KHz SWT:Auto

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0/ 110.0| 1

1000 o 1000

o

:: N 5“»" " ERYSTRT T
.

Site :03CH13-HY Site :03CHI13-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

e AP ML o 00 b0 ot Soatan s St Acto
Peak

100.0| //\ 100.0|

o

g =
40.0) An.n/’i—'4'_‘v‘~/_'v——
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX : 886-3-328-4978

Page Number

: D3 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o one 2021061 i o 20210611
w00 w500
1209 1209 :
1o e
1000 /\ 1000
500 s0d
509 w0 e
09 00
60.0 T 600 T
— I o e e
500 o L PO o
o aad
09 509
20 20
100 104
T T L o6 ——Ta T o600 FieG B0 B0 0T
roaveney ) reaioncy i
Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
| RBWH000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000 000Kz SWT:Auto
v one 2021061 s sy oo 20210611
w00 w500
1200 1200
109 - o
1 f 1000
500 s0d
509 w0
709 -
ooy o) A6 54
500 - e 500 —
40.0| B e
309 509
209 209
100 100
T T s T/ o6 Ta a6 To00 TG B0 00T, o
roaveney ) reaiancy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition

* AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

4+3

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2021.06-11

PEAK_BE 74

7

410

Site
Condition

220 2430, 2440, 2450 2460, 2470,
Frequency (1Hz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

280, 240, 2500

Left blank

Avg.

Date: 20210611

AVG_BE_54]
7
400)
300
200
109
410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1009 AN 1000]
o
by ‘ 1 i -
500/ 50,0t e s e
.
Site :03CH13-HY Site :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
e AP ML o 00 b0 ot Soatan s St Acto
Peak
o
o
g
40.0) An.njﬂ'—H‘H
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2021.06-11

PEAK_BE 74

T

Site
Conditi

410 2420,

ion

0. 2u0. 2450 2d60.
Frequency (1Hz)

270,

+03CHI3-HY
+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

280, 240, 2500

Left blank

Avg.

Date: 20210611

AVG_BE_54]

Site
Condition

A0 2420,

0. 2u0. 2450 2d60.
Frequency (1Hz)

270,

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

280, 240, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Horizontal

Fundamental

1 (@BuVim) Date: 2021.06.11

) (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

p——
0.0 1100] 1
1009 \ 1000)
s00
00 , R — L
50.0 50.0jxigurehearin e
09
e iy Ty i
Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:I000000KHz VBWA3000.000KHz SWTAuto
Peak
100.0| /\ 100.0{
s00
500 ! s0q] ﬂ/v—ﬁf_J
P T
ooy i ey i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0/ 110.0| 1
o
800 [PEAK_BE_74 800 PEAK 74,
by
50.0f T : 5n,nWwMW~~WWWWu o e
.
Site :03CH13-HY Site :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
e AP ML o 00 b0 ot Soatan s St Acto
Peak
1000 100.0|
900 \\ 90|
609 AVG_BE 54| 00 VG 54
500 (T v g 500] — ————
40,0 40,0
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D54



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-04C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4+3 Horizontal Fundamental

1 (@BuVim)

o 202061 s am) [
PEERRNN
1000 T 1000
90.0| \\ 90.0|
700, \ 70.0/ ‘[
60.0| 1 60.0f
T T sl B
o O S VPR R AW P !
o ‘.
|
e tancy

Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

RBWT000.000K3 2 VOW:3000 000K+ SWT-Autc RBWT000000K3 12 VOW3000000KH 2 SWT-Auto

s00)

700) 700]

609 VG BE b4l 600
e

w0 i s00 I
R ————| | E——

400 A0 Q e
200 00
209 209
109 100

R R 7 B0 o0 e T 0w mo B w0 o

Froancy ) romoncy )

Site :03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D10 of D54
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-04C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4+3 Vertical Fundamental

) @Buvim) Date: 2021.06.11 A @Bovim) Date: 2021.06.11
1300 1304
1200 1200
1109 1o 1
1000 T 1000]
s0of | 90|
s00) PEAK BE 74 s0q) i PERKCTA
700) \ 700 ‘[
9 A o e —
R ————
” . U ey o
500 Ll e ] Y I " ‘\
100 400 i
300 300 i
200 200| ‘
100 100 |
460 246324652467 2459 2471 ) o1 7500 G0 00 10 700 is00 7100 2300 2600 2700, 00
Frequency (Hiz) Frequency (Hz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @Buvim) Date: 2021.06.11 A @Buvim) Date: 2021.06.11
1300 1300
1200 1200
1109 1100

700]
600) AN 600]
N VG BE b4l A6 54
500 S s00]
S o S A | T
400) e
300) 300]
200 200)
109 100
160 7463.2465.2467 24602471 T a9t 250 000 300 1500 700, 1s00. 2100 2300 2600,  Z700. o
Frequency (MHz) Frquency (MHz)
Site £ 03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition * AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-04C

p—— s p——
w0 w0
= - :
wod I g
1000) // 1000
90.0| A 90.0|
w00 \ E el 209 v
00 700
00 00
il S T | S S Wt bonionir
w00 - [ N U SO S
P o
09 500
9 200
100 100
oo TR o =1 T T/ - - Y
ey i Hoasncy i
Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:I000000KHz VBWA3000.000KHz SWTAuto
iy p—— s o 221001
w0 w0
) 10
o g
.
10 o
s00 o0
w00 w04
00— \ nl
/
s00 e e s00] — |l
R S —r
40.0| 40,0
300 200
200 4
100 10d
o TR o =3 L S [T - o
ey i Hoasncy i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
RBWAIO00.000KHz VBWA0.010KHz SWT-Auto ROWAI000.000K+z VEWA0010KHz SWT-Auto

TEL : 886-3-327-3456

Page Number : D12 of D54
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-04C

) @ouvim) Date:2021.06.11 ) @wuvim) Date: 2021.06.11
1300 1300
1200 1200
1100 0] :
1009 B e e S 1000] f
-
900) - AN 904
L N PERK BE_74 w0 PEAK T4
noof-— X 700
wl/ N
Mo
50.0 50,0 esprversasim My e
100 400
300 309
200 200
100 109
460 246324652467 2459 2471 o o1 7500 G0 W00 w00 w6 W00 Z0o  m00 200 700, 00
Frequency (Hiz) Frequency (Hz)
Site :03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date:2021.06.11 ) @Buvim) Date: 2021.06.11
1300 1200
1200 1200
1100 0]
100.0| T TN 100.0{
' \’\
900 909
300 N 504
700 S 709
07 AVG_BE_ba| e AVG 54
sool/ s0q
N e
400 00T
300 209
200 200
100 100
60 24632465 2467 240 2471 o o 7500 L R [ R 0
Frequency (Hiz) Frequency (Hz)
Site :03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
: RBW-1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

o
110, \/ 10.0|
p”
o v ink
Se——cy quwmwmwww‘*“
o
o
o
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
ooy o e socn oo
-
100.0| Y 1000
p
|
o e
40.0) B e e
o
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
A A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

R oo I
o
by
50.0) 5n,nuw~«w“¢m’w~»«~wwww
.
Site :03CH13-HY Site :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
e AP ML o 00 b0 ot Soatan s St Acto
Peak
o
o
609 600 VG 54
500) o 500 R —— e | b3 S S
40.0 T
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
4+3 Horizontal Fundamental
1100) VATATEY 00|
o
: ——d —
50.0f 50.0 vt s S
o
Site :03CH13-HY Site :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RO 00D 000Kz VOWES000 000K WA REWI000000KG12 VOW-S000 000Kz SWTATo
Peak
uog YaYara)
a0 | L s0d
609 ] /
50.0 / 50.0] I
40.0) An.n——’-’M'—Al‘d/_'d
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
ROWELOGD 000K VoW 1000 S At ABWH000000K s VBWHL 200Kz SWT-Auto
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Horizontal

Fundamental

Avg.

609 \m\\» AVG_BE 54|
500 e
400
300
200
100
TETITY 750, 7i60. 270, 80, 200, 0
Frequency (MHz)
Site +03CHI3-HY
Condition

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

1 gBuim) Date: 20210609
1509
1209
~
100 N A
100
90.0| .,
w00 WNW"!
PERC 5E 74
700 Ww
09 i
50
409
30
200
100
T p=3 60 7o z60 R
Froqueney ()
site £03CHIZHY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 g bate: 20210609
150
120
110

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) @Bovim) Date: 20210608 J @suvm) Date: 20210609
1300 1300
1200 1200
110l 100
~
1000 ’W\ 1000
909 \ s0q|
309 s0ql AT
109 700
¥,
9 ! " 9 T rEw g u e ——
NN o
50.0 50.Dfsmnbprbsebe st
109 104
209 204
200 20
100 10
S0, 746 750 ED 7100, . 740, 78 oo o0 10 oo 1o 7o B 306 2700 00
Froauency () Frequency (Hz)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20210608 o Date: 20210609
1300 1300
1200 1200
1100 o)
1000 1004
309 50|
309 | 500
700 704
609 y 609 AVG 5
500 - el 500 B e —
I ——
400 T
309 304
209 200
100 10
S0, 0. 750 7580, 7400, . T, 70 oo w0 w0 oo 1o o6 Bon B0 200 3
reauency (H:) Freauency (MHz)
Site :03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FROD2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Vertical

Fundamental

1 (@BuVim)

Date: 2021.06.09

Y S e

s00)

) PERK_BE 74
700 -,

Avg.

AVG_BE_54]

— 1

430 2840, 250, 2

Site £ 03CHI3-HY

0. 2470,
Frequency (1Hz)

2480, 290, 250

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

00
o WA ks iasseestionunesoe]
10
09
9
109
T m e B
p—
site 030HIS-HY
Condition : PEAK_BE_74 3m HORN_91200D_1241 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto
ot 20210600
10
11
oa
08

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-04C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

4+3 Horizontal Fundamental

e st 20710609 i bates 0210600
1300 1300
1200 1200 .
B o
1000 \ 100.0|
500 N s0q)
s N e o 74 w09 veAic T
09 700
\‘-wk g 1
s e - o0
ik O ten A S A
50.0 50,0 i rminssisiaror i
Py 10
%00 200
200 200
109 100
e i 0 oo6 oo, FeGn oo, Teen 3ioo e o0 aoe a0
Hoasencs i Fediency i)
Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 @BuVim) Date: 2021-06.09 ) (@Buvim)

mn\/_'\ 1000
900) 90|
s00) s00)
700) 700]
00) L VG BE b4l 609]

Date: 20210609

50.0f ey 50.0(
S S o —
40.0| 40.0f———— T T T T
30 309
209 200
100 100
e T T o 0 M - S o
Hreavone iy reaiancy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-04C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20210608 i ot 20210809
w00 w500
1209 1209
10 e ;
1000 T 1000]
500 \ s0d
09 700
L g 609 ) |
509 y
o ad
09 509
20 20
100 104
o A AT T i =) o6 ——Ta T o600 FiG B0 000
Freasoncy i Heaiency k)
Site :03CH13-HY Site. :03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000 000KHz SWT:Auto
Peak
v oo 20210605 s sy ot 20210849
w00 w500
1200 1200
109 o
1 1000
O AU e s0d
509 w0
709 -
4 D R
o
309
209 209
100 100
T . = 6T T 600 TG B0 500 T o
Frsasencs i Heaioncy sy
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR0D2942-04C

4+3 Horizontal Fundamental
wno T e e wnd \
o |
209 R PEAK BE 74 809 | PEAK 74
709 \\"x 704 [
wd
500 WWV“"’W’MWM»«W “"‘”’” o
o ‘.
‘
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RO 00D 000Kz VOWES000 000K WA REWI000000KG12 VOW-S000 000Kz SWTATo
1009 /\//—\ 1000
Y VTN
500 BN = 50| ———— |
<= —
40,0 40,0 T
Site :03CHI3-HY Site :03CHI3-HY
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
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FCC RADIO TEST REPORT

Report No. : FR0D2942-04C
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Report No

.+ FROD2942-04C
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Report No. : FR0D2942-04C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No

.+ FROD2942-04C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

4+3 Horizontal Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz
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Report No. : FR0D2942-04C
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.+ FROD2942-04C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Appendix E. Duty Cycle Plots

Duty

Cycle@) | TUS) 1/T(kHz)  |VBW Setting

Antenna Band

4+3 802.11b 98.97 - - 10Hz

4+3 802.11¢g 93.46 1430 0.70 1kHz

4+3 2.4GHz 802.11n HT20 93.03 1335 0.75 1kHz
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—THE END——
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